IR o ot

ESI-3600IER DIGITAL INVERTER GENERATOR

2205 Industrial Park Road
Van Buren, AR
72956

www.lifanpowerusa.com
(866) 471-7464



ESI-3600IER DIGITAL
INVERTER GENERATOR

LIFAN
POWER



2013, 05, 30

S/N Part No. Description Qty
1 |7504 Engine Assembly, 1
177F
2 03030143 MS8 Flat washer 2
(white)
3 103030227 MS8 Spring washers 2
(black)
4 103050229 M8 X 40 flange bolt 2
5 09080104 Cable holder 1
6 03050221 M6 X 12 flange bolt 1
7 109080012 Ignition Coil 1
8 03050241 Me6x25 flange bolt 2
9 60027 Stator assembly 1
10 04030265 1
11 103051036 M6 X 55 hexagon 4
screw
12 103050347 M3 X 8 round head 2
bolt
13 109020117 Step motor 1
14 09080022 Throttle adjustment 1
block
15 03080152 Throttle fork spring 1
16 03050350 M4 X 12 round head [ 2
bolt
17 109080016 Step Motor, Base 1
18 [61015 Rotor Assembly 1
19 03060206 M16 flange nut 1
20 109080006 Main fan 1
21 [ 09080009 Starter cup 1
22 103050360 M6 X 16 hexagon 3
screw (black)
23 109080007 Fan cover 1
24 103050223 M6 x 20 flange bolt 5
25 (09080109 Recoil Starter As- 1
sembly (black)
26 103050221 M6 x 12 flange bolt 3
27 109080019 Ignition coil sheath 1
sponge
28 (09080015 Carburetor Gasket 1 1
29 109080013 Carburetor gasket, 1
plastic
30 109080018 Carburetor Gasket 2 [ 1
31 09080192 Carburetor 1
32 (03080202 Q7Steel Wire Clip 1




S/N Part No. Description Qty S/N Part No. Description Qty
33 109080162 Pipe connecting 1 61 09080148 Pipe connecting fill 1
carburetor, gasket valve
plastic 62 |03030121 M5 Flat washer 2
34 103080202 7Steel Wire Clip 1 (black)
35 109080118 Backpressure Valve 1 63 03030116 M5 Spring washers 2
36 | 03080202 @7Steel Wire Clip 1 (black)
37 104080301 Connection hose, 1 64 103050356 M5 x16 socket bolts 2
choke (black)
38 103080202 @7Steel Wire Clip 1 65 109080140 SAC valve gasket 2
39 09080021 Carburetor Gasket 3 | 2 66 | 09080139 SAC Valve 1
40 109080020 Choke bracket 1 67 103060133 M6 nut 1
(choke pod assem- 68 (09080038 Mufltler cover 1
bly) 69 |03051008 M10 x30 socket 4
41 |03050347 M3 X 8 round head 3 bolts (black)
bolt 70 | 03060133 Muffler cover fixed | 1
42 109080153 Breather pipe 1 support
43 03080154 Choke spring 1 71 103050222 M6 X 16 flange bolt 1
44 109080197 Electric choke 1 72 103050222 M6 X 16 flange bolt 1
thermister 73 | 76071 Fan 1
45 109080024 Air Cleaner case 1 74 103050294 M10x1.25x35 hexa- | 1
46 109080026 Air Cleaner case 1 gon screw
Plate 75 103070148 Muffler sleeve 1
47 103060133 M6 nut 2 (short)
48 103050319 ST4 X 12 self-tap- 2 76 109080143 Mulffler 1
ping screw 77 103030143 M8 Flat washer 1
49 109080028 Air Cleaner car- 1 78 103030227 M8 Spring washer 1
tridge (black)
50 |09080025 Air filter element, 1 79 103051053 MS8 X 150 socket 1
3100 and 5200G bolt (black)
51 109080027 Air Cleaner Cover 1 80 (03051061 M8 X 80 socket bolt 1
52 03050319 ST4X 12 self-tap- 8 81 |03070149 Muffler sleeve (L) 1
ping screw 82 03051054 M8 X 170 socket 1
53 109070420 Remote controller 1 bolt
assembly 83 03051056 M8 X 90socket bolt | 1
>4 103050317 M4'2 X 13 self-tap- 1 84 09080193 Spark arrestor clamp | 1
piflg SCTew 85 |09080194 Spark arrestor 1
>> 09080040 Exhaust pipe gasket | 2 86 |09080039 Muffler Cover case | 1
26109080036 Exhaust pipe L 87 03050222 M6 X 16 flange bolt | 7
57 03060208 M8 nut 2 88 | 09080033 Starting motor 1
58 03050360 ?ggfﬁf socket bolts 2 89 103050138 M4 X 8 screw ]
59 [03030228 M6 Spring washers | 2 2002020903 Motor Line 500mm - - 1
(black) (173 w1r.e)
60 |03030125 M6 Flat washer 2 21 09080031 Top engine cover L
(black) 92 (03050319 M4 x 12 self-tapping | 2

SCrew




S/N Part No. Description Qty S/N Part No. Description Qty
93 103050221 M6 X 12 flange bolt 8 127 109080092 1
94 109080070 Frame (Start- 1 128 (03050221 M6 X 12 flange bolt | 16

ing with S/N 129 |09070189 Battery 12V8A 1
100317377059001) 130 | 03060207 M5 nut 2
95 |09080023 Fuel tank 1 131 09080115 Fix press plate for
96 103050222 M6 X 16 flange bolt 4 battery
97 109080046 Top cover 1 132 09090073 Fix bolt for battery 2
98 103050223 M6 X 20 flange bolt 4 133 109080049 Rear housing 1
99 109080057 Fuel tank sleeve 1 134 |03050221 M6 x12 flange bolt 2
100 ) 09080136 Fuel strainer 1 135 03050222 M6 x16 flange bolt 4
101 |09080113 Fuel cap 1 136 | 68582 Exhaust cover 1
102 | 09080060 Sight glass cover 1 137 |03050221 M6 x12 flange bolt | 4
103 09080059 Sight glass grommet | 1 138 | 03050221 M6 x12 flange bolt 2
104 (09080116 Fuel level indicator 1 139 |09080058 Rubber handle plugs | 4
105 03050230 M6 X 30 flange bolt 2 140 |09080051 1
106 (03050224 Mo6x18 Cross Hexa- 2 141 |03050222 M6 x16 flange bolt 4
gon bolt 142 09080188 Handle sponge 1
107 09080179 Handle Clamp 2 sleeve (L)
108 109080178 Handle bar 1 143 | 09080075 Left side cover 1
109 03080204 D10 Steel Wire Clip 1 144 (03050221 M6 X 12 flange bolt 4
110 04180305 Fuel hose, gas tank 1 145 09080078 Maintenance cover 1
111 [03080202 7 Steel Wire Clip 1 146 103050713 M6 X 16 big head 2
112 103050221 M6 X 12 flange bolt 2 bolt
113 03080212 M9 Circlip 1 147 109080062 Brake wheel 2
114 (09020222 Carbon canister 1 148 (09080195 Swivel wheel 2
hose 149 (03060208 M8 nut 4
115 03080213 M11 Circlip 1 150 | 03060133 M6 nut 2
116 [03080212 M9 Circlip 1 151 103060207 M5 nut 5
117 {09020273 Carbon canister 1 152 109080177 Chassis (Start- 1
hose ing with S/N
118 09080137 Carbon canister 1 100317377059001)
(large 15L) 153 09020140 Pipe connecting 1
119 [03060208 M8 nut 4 carburetor
120 | 09080032 Bottom engine cover | 1 154 103080202 @7 Steel Wire Clip 1
121 (03050140 M8 X 16 flange bolt 2 155 |[09020116 Fuel valve 1
122103060209 M10 Nut 4 156 03050323 ST4.8x16 self-tap- 1
123 09080042 Engine bracket 1 ping screw
(Starting with S/N 157 (03080212 @9 Steel Wire Clip 1
100317377059001) 158 09010372 Fuel filter 1
124 ]03050225 M8 X 35 flange bolt | 4 159 |03080212 @9 Steel Wire Clip 1
125 109080043 Vibration dampener | 4 160 |09020234 Inlet fuel hose, car- | 1
(Starting with S/N buretor
100317377059001) 161 |03080203 @8 Steel Wire Clip 1
126 [03050206 2 162 | 03070136 Regulators sleeve 1




S/N Part No. Description Qty
163 901017 Voltage regulator 1
164 |03050311 M6 X 45socket bolts | 1
165 09080098 Relay 188 1
166 |03050207 M5 X 12 flange bolt 2
167 |916004 BFP controller 1
168 [03050201 M5 X 16 flange bolt 1
169 03050207 M5 X 12 flange bolt 2
170 | 71014 Inverter assembly 1
171 [03050221 M6 X 12 flange bolt 4
172 [ 09080076 Right side cover 1
173 103050221 M6 X 12 flange bolt 4
174 109080050 1
175 (03050222 M6 X 16 flange bolt 2
176 | 09080079 Oil access cover 1
177 103050713 M6 X 16 big head 1

bolt
178 (09071015 Fuel valve knob 1
179 103030141 M4 flat washer 1
180 03050128 M4 X 16 Round 1
Cross Screw
181 1
181-1 1
181-2 1
181-3 1
181-4 1
181-5 1
181-6 1
181-7 1
181-8 2
181-9 1
181- 1
10
181- 1
11
181- 1
12
181- 1
13
182 ]03050317 M4.2 X 13 self-tap- 6
ping screw
183 [03050221 M6 X 12 flange bolt 2
184 09080047 Front cover 1
185 ]03050222 M6 X 16 flange bolt 6

l l FA ~ 2205 Industrial Park Road

Van Buren, AR

POWER

www.lifanpowerusa.com
(866) 471-7464



